
COMMITTEE MEMBERS 
Michael Safranski, Committee Chair 
Stephen Dopudja, Committee Member 
Don Chadd, Committee Member Alternate 

DISTRICT STAFF 
Fernando Paludi, General Manager 
Michael Perea, District Secretary 
Lorrie Lausten, District Engineer 
Gary Kessler, Water System Superintendent 
Oscar Ulloa, Wastewater Superintendent 
Jason Stroud, Maintenance Superintendent 

 
AGENDA NOTE: 
Trabuco Canyon Water District (District) will make this Engineering/Operational Committee Meeting available by telephone 
audio as follows: 

Telephone Audio: 1 (669) 900-6833   Access Code:  973-7562-7682 
 
Persons desiring to monitor the Committee meeting agenda items may download the agenda and documents on the internet 
[...]
Suspended mg/L 330

TKN mg/L 60

Manufacturer Hydromatic S3HX

Type of Pumps Submersible Sewage Non-Clog Pumps

Number of pumps 2 Total  (1 duty, 1 standby)

Capacity, each pump primary 55 gpm at 15 ft TDH

secondary 100 gpm @ 12-ft

Motor speed rpm 1,150

Horsepower, each pump hp 0.75

Influent wetwell volume gallons 1,425

Discharge force main diameter inches 3

After tee inches 6

Line velocity @ 55 gpm

3 inch line fps 2.5

6 inch line fps 0.6

Emergency Storage Volume (includes wetwell volume)

with sewer surcharged gallons 9,645

without surcharging the sewer gallons 4,720

Aeration/Clarifier Tank Cromaglass CA-50

Type Sequential Batch Reactor

Number of Units - 2

Nominal Capacity, Average gpd 5,000

Volume, each gallons 4,590

Aeration Volume, each gallons 3,118

Clarifier Volume, each gallons 1,472

Surge Capacity gallons 625

Aeration Capability lbs/O2 per day 24.3

Max. Organic Loading lbs/BOD5 per day 9.1

Standard Aerator Effeciency (SAE) lb O2/hp-hr 0.81

Oxygen Transfer Rate (OTR) actual lb O2/hp-hr 0.40

Minimum Design Dissolved Oxygen mg/L 2.0

Design MLVSS mg/L 2,000

F/M Ratio 0.19

Typical Cycles Per Day 6

Liquid Processing System

Influent Pump Station and Emergency Storage

Plant Flow

Waste Characteristics

TABLE 4

CRYSTAL CANYON WATER RECLAMATION PLANT

DESIGN CRITERIA

T22-Table 4 Design Criteria.xls

Water 3 Engineering, Inc. 13
8/5/2008

Title 22 Engineering Report



Description Unit Value

TABLE 4

CRYSTAL CANYON WATER RECLAMATION PLANT

DESIGN CRITERIA

Aeration Pumps Goulds WS0511B

   Type Submersible

   Number of Pumps, Each Unit - 2 (1 duty, 1 standby)

   Capacity, gpm at feet TDH primary 122 gpm @ 10-ft

secondary 90 gpm @ 15-ft

Sludge Return Pumps Goulds WE0311M

   Type Submersible

   Number of Pumps, Each Unit - 1

   Capacity, gpm at feet TDH primary 63 gpm @ 10-ft

secondary 35 gpm @ 20-ft

Discharge Pumps Goulds WE311M

   Type Submersible

   Number of Pumps, Each Unit - 2 (1 duty, 1 standby)

   Capacity, gpm at feet TDH primary 63 gpm @ 10-ft

secondary 35 gpm @ 20-ft

Effluent line diameter inches 2

Line velocity @ 63 gpm fps 6.4

Coagulation Tank

Number - 1

Volume gallons 3,000

Discharge Pump Goulds WE1512HH

   Type of Pump Submersible

   Number - 2 (1 duty, 1 standby)

   Capacity gpm 25

Effluent line diameter inches 2

Line velocity @ 25 gpm fps 2.6

Sludge Waste Pump Goulds WE0311M

   Type of Pump Submersible

   Number - 1

   Capacity, gpm at feet TDH primary 63 gpm @ 10-ft

secondary 35 gpm @ 20-ft

Sludge Processing Tank Aerobic

Number - 1

Volume gallons 3,000

Aeration Pump Goulds WS0511B

   Type of Pump - Submersible

   Number - 2 (1 duty, 1 standby)

   Capacity, gpm at feet TDH primary 122 gpm @ 10-ft

secondary 90 gpm @ 15-ft

Discharge Decant Pump Liberty 241

   Type of Pump - Submersible

   Number - 1

   Capacity, gpm at feet TDH primary 30 gpm @ 5-ft

secondary 15 gpm @ 15-ft

T22-Table 4 Design Criteria.xls

Water 3 Engineering, Inc. 14
8/5/2008

Title 22 Engineering Report



Description Unit Value

TABLE 4

CRYSTAL CANYON WATER RECLAMATION PLANT

DESIGN CRITERIA

Mixed Media Filter Sewaclear

Number - 4

Diameter, each inches 16

Area feet
2

1.4

Design Capacity per filter total
Flow gpm 6.25 25 gpm

Filtration Rate gpm/ft
2

4.5

Backwash flow gpm/ft
2

15

Backwash flow (from the other 3 filters) gpm 21

Turbidity analyzer Hach 1720E

Type Fiberglass w/internal Baffles

Number - 1

Volume gallons 3,000

Assumed Contact efficiency % 75

Modal Contact Time minutes 90 at 25 gpm

Type 12.5 % NaOCI (Sodium Hypochlorite)

Average dose mg/L 10

Desired effluent residual mg/L 5 minimum

Feed Pumps LMI AA 741-358HI

  Number - 2

  Capacity gph 0.001 - 0.58

Max Demand at Q = 25 gpm (36,000 gpd)

gph 0.108

Ave Demand at Q = 5 gpm (7,000 gal/day)

0.022

Storage Volume gallons 10

Days of Storage at Q =  5 gpm days 19.3

Static Mixer Koflo #2-80-4-6-2

Length inches 18

No. of elements 6

Headloss @ 25 gpm psi 1.6

G value @ 25 gpm 1/sec 4,427

Mixing time, t, @ 25 gpm sec 0.60

G x t @ 25 gpm - 2,612

Chlorine analyzer Prominent Dulcometer D1C

with CTE total Cl2 probe

gph

Chlorine Contact Tank

Disinfection

T22-Table 4 Design Criteria.xls

Water 3 Engineering, Inc. 15
8/5/2008

Title 22 Engineering Report



Description Unit Value

TABLE 4

CRYSTAL CANYON WATER RECLAMATION PLANT

DESIGN CRITERIA

Type Alum

Average dose mg/L 5

Feed Pumps LMI AA 741-155HV

  Number - 2

  Capacity gph 0.001 - 0.58

Chemical Flowrate at Q = 63 gpm gph 0.029

Average chemical flowrate at Q = 5 gpm gph 0.002

Storage Volume gallons 5

Days of Storage at Q =  5 gpm days 104

Static Mixer Koflo #2-40-4-3SP25-2 

Length inches 17

No. of elements 3

Headloss @ 63 gpm psi 2.9

G value @ 63 gpm 1/sec 8,669

Mixing time, t, @ 63 gpm sec 0.22

G x t @ 63 gpm - 1,909

Type Grundfos/Franklin Electric

224 303 52

Water well submersible

No of Pumps - 2 (1 duty, 1 standby)

Capacity gpm 40 gpm at 310 ft TDH

Horsepower hp 5

Motor/pump diameter inches 4

Speed rpm 3450

Effluent Storage gallons 20,000

Number - 1

Type Diesel

Capacity KW 50

Standby Power

Irrigation Pumps

Coagulant Feed

T22-Table 4 Design Criteria.xls

Water 3 Engineering, Inc. 16
8/5/2008

Title 22 Engineering Report



CCWRP-T22report-final.doc 17 8/5/08 

Water 3 Engineering, Inc        Title 22 Engineering Report

  

 
 

 

The IPS wetwell will be equipped with two submersible sewage non-clog pumps, one 

duty and one standby.  Each pump is capable of pumping at a rate of 55 gallons per 

minute at a total dynamic head of 15 feet.  The pumps will be controlled by the plant 

PLC to alternate lead pump designation, such that both pumps are used equally in the 

operation. The influent pumps will be controlled by timer and level control operation.  

For purposes of level operation, the levels shown in Table 6 will be set. 

 

TABLE 6 

Influent Pump Station Setpoints 

Level Description Setpoint, 
Feet above Pump Base 

Low Level Pump Shut-off* 21-Inches  

Normal Operating Level 4.5 

Normal-High Level 5.5 

Alarm High Level (influent begins to submerge) 7.3 

Emergency High Level (2 ft freeboard**) 10.0 

  

*  2-feet or as required based on Pump Manufacturer Recommendations. 

**Freeboard is calculated from the sewer overflow level (1190.9 feet). 

 

TABLE 5 

IPS/EST Volume 

 
Volume 
(gallons) 

Influent Pump Station Wetwell   
Working volume 1,425  
Volume to submerge pumps 165  

Total volume 1,590  

Emergency Storage   
without surcharging the sewer   
Emergency Storage Tank 4,720  

with surcharging the sewer   
Emergency Storage Tank* 9,245  
Manhole No. 4  220  
Manhole No. 2  180  

Total volume 9,645  

*This volume includes the IPS wetwell volume 



CCWRP-T22report-final.doc 18 8/6/08 

Water 3 Engineering, Inc        Title 22 Engineering Report

  

When the wetwell level is between the Low Level and Normal Level settings, flow from 

the collection system will enter and begin filling the pump station wetwell operational 

volume.  After an operator adjustable time interval (initially set at 60 minutes), the lead 

pump will start and pump for an operator adjustable time period (initially set at 5 

minutes) or until the low level pump shut-off is reached.  Flow will be conveyed through 

discharge piping, with manual valves positioned to direct flow to either or both of the 

treatment units.   

 

When the wetwell level reaches the Normal-High Level, the lead pump will start and 

pump until the Normal Level is reached.  If the Alarm High Level is reached, both 

influent pumps will start, and pump until the Normal Level is reached.  The system will 

also alarm high influent pump station level.  If the Emergency High Level is reached, 

Emergency High Level will alarm. 

 

2.4.2 Emergency Storage 

 

In order to meet the requirements of Title 22, Section 60341 – Emergency Storage 

and/or Disposal, the CCWRP must have at least 7,000 gallons of total raw wastewater 

storage.  As described in the previous section, the plant will have 4,720 gallons of 

emergency storage without surcharging the sewer and 9,645 gallons of emergency 

storage with the sewer surcharged. 

 

If emergency storage is needed, raw wastewater will first fill the IPS wetwell and will 

then overflow the 3.5 foot high weir into the emergency storage tank.  Once wastewater 

has overflowed into the EST, TCWD must either arrange for a hauling truck to remove 

the contents and haul to an alternate facility for treatment and disposal or pump it back 

into the IPS wetwell for treatment at the CCWRP using either a vactor truck or a 

portable submersible pump. 

 



CCWRP-T22report-final.doc 19 8/5/08 

Water 3 Engineering, Inc        Title 22 Engineering Report

  

2.4.3 Secondary Treatment 

 

Two sequential batch reactors (SBR) units manufactured by Cromaglass, Inc. are 

provided for secondary treatment aeration/clarification.  Each SBR unit has the 

treatment capacity for a nominal flow rate of 5,000 gallons per day, with treatment 

capability of up to 7,000 gallons per day for several days in emergency circumstances, 

and with hydraulic capacity of 14,400 gallons per day (10 gpm).  The treatment process 

takes place within a 5,000 gallon tank partitioned into a Solids Retention Section, an 

Aeration Section and a Contact Clarifier.  Flow is pumped from the Influent Pump 

Station into the SBR units.   

 

Flow enters the Solids Retention Section of the SBR unit where larger solids are 

separated and the liquid stream passes through a screened baffle wall and into the 

Aeration Section.  Solids are removed from the Solids Retention Section periodically 

(typically two times per year) through the access hatch in the top of the tank.    

 

There are two aerators (one duty and one standby) in the aeration section that are each 

capable of transferring 0.80 pounds of oxygen per hour per hp.  Mixed liquor is pumped 

from the aeration chamber to the clarifier and settling occurs under quiescent 

conditions.  Aeration continues in the aeration chamber while settling is in progress. 

 

After settling, effluent is decanted through a floating discharge assembly to the 

Coagulation Unit. SBR tank level setpoints are shown in Table 7.   Sludge is pumped 

from the bottom of the clarifier.  Some of the sludge is returned to the aeration chamber 

(RAS – return activated sludge) and some sludge (WAS – waste activated sludge) is 

discharged to the Sludge Processing Tank for aerobic digestion.  The quantity of WAS 

is controlled to maintain the desired mixed liquor concentration in the aeration basin.   



CCWRP-T22report-final.doc 20 8/5/08 

Water 3 Engineering, Inc        Title 22 Engineering Report

  

 

TABLE 7 

SBR Setpoints 

Level Description Setpoint* (feet) 

High Water Alarm 6.7  

Dual Aeration (C Float – starts lag aeration pump) 2.7 

Aeration Section Low Water Level (LWDF Float) 2.1 

Clarifier Discharge Pump Failure Alarm (H Float)  5.5 

Clarifier Discharge Pump Shutoff (DF Float) 3.7 

* estimated from bottom of tank. Tank is 6.8’ from bottom to discharge pipe. 

  
 

2.4.4 Coagulation  

 

Per Title 22, Sections 60301.230 and 60301.320, disinfected tertiary recycled water is 

defined as an oxidized wastewater that has been coagulated, filtered and subsequently 

disinfected. The CCRWP will continuously dose coagulant and therefore will not 

measure the filter influent turbidity as required by Section 60304 for plants that do not 

use coagulant.  

 

Secondary effluent from the SBRs is conveyed to the Coagulation Tank.  A coagulant, 

such as alum or polymer will be added to the settled secondary effluent, using a LMI 

metering pump. Two coagulant metering pumps will be provided and the units will 

operate in duty/standby mode. A static mixer will be installed directly downstream of the 

coagulant injection point. TCWD’s Robinson Ranch WRP is using a dosage of 5 mg/L 

alum for its tertiary process. Design for this plant is also based on 5 mg/L alum. 

However, jar tests will be performed at plant start-up to determine the appropriate 

coagulant dosage. 

 

The flow rate between the SBR units and the coagulation tank will be constant 

depending on SBR operation. Only one discharge pump per SBR can be operated at a 

time as they operated in duty/standby mode. If SBR #1 is operating, the discharge 

pump output is 60 gpm. If SBR #2 is operating, the discharge pump output is 54 gpm. If 

both SBRs are operating, the combined discharge pump output is 85 gpm.   



CCWRP-T22report-final.doc 21 8/5/08 

Water 3 Engineering, Inc        Title 22 Engineering Report

  

SBRs cannot be started up without an operator present, as seeding the reactor will be 

required if the unit has not been operating. If an SBR is started, the coagulant dosage 

may be adjusted by the operator, if desired.  The coagulant pumps will be operated in 

on/off mode by the Facility Control Panel based on whether or not a SBR discharge 

pump is active.  If one SBR decant pump is operating, one coagulant pump will 

operated.  If both SBR decant pumps are operating, two coagulant pumps will operate.   

 

Settling time in the coagulant tank is factory pre-set at 60 minutes, but can be changed 

by the operator. After settling, effluent is decanted through a floating discharge 

assembly to the filters. Coagulation tank level setpoints are shown in Table 8. Sludge is 

pumped from the tank bottom to the sludge processing tank either manually or when the 

sludge wasting float is triggered. A ball valve on the sludge discharge line controls the 

sludge discharge rate.  

 

TABLE 8 

Coagulation Tank Setpoints 

Level Description Setpoint* (feet) 

Low Level Pump Shut-off 2.2  

Normal Operating Level (start lead pump) 3.0 

Normal-High Level (start lag pump) 3.7 

High Level Alarm  5.6‡ 
*estimated level from bottom of tank. Tank is 6’ from bottom to discharge pipe. 
‡
recommended to be set approximately 4 inches below maximum water surface 

   

2.4.5 Filtration  

 

Tertiary treatment will be accomplished through granular mixed media filtration at a rate 

not to exceed 5 gallons per minute per square foot (gpm/ft2) of surface area to produce 

filtered wastewater as defined by Title 22, Section 60301.320.  A 25 gpm maximum 

Sewaclear unit with four 16-inch diameter downflow pressure filters will be provided.  

The coagulation tank discharge pump and filter effluent control valve will maintain a 

filtration rate of 4.5 gpm/ft2 and a corresponding filtered effluent flow of 25 gpm.  The 

filter media specifications are shown in Table 9. 

 



CCWRP-T22report-final.doc 22 8/6/08 

Water 3 Engineering, Inc        Title 22 Engineering Report

  

TABLE 9 

Filter Media Specification 

Media 
Depth 

(inches) 
Uniformity 
Coefficient 

Effective Size 
(millimeters) 

Basalt 4 1.5 0.8 – 1.2 

Quartz 20 1.267 0.6 – 0.8 

Anthracite 10 1.5 1.2 

* From Cromaglass representative. 

 
The filters will be backwashed with unchlorinated filtered effluent. During backwash, the 

filter effluent valve will close and filter effluent from three filters will be used to backwash 

the fourth filter. The backwash rate required is 15 gpm/ft2, which is equivalent to 21 

gpm. A Hach 1720E turbidimeter will be used to continuously analyze filter effluent 

turbidity. Filter effluent that exceeds 2 NTU will be sent to the Emergency Storage Tank 

and the alarm dialer will page the operator. 

 
2.4.6  Disinfection - Chlorination 

 

Disinfection will be by chlorination through sodium hypochlorite dosing to achieve a 

minimum CT value of 450 milligram-minutes per liter (mg/L-min) at all times with a 

modal contact time of at least 90 minutes, based on peak dry weather design flow, as 

required by Title 22, Section 60301.230.  With the filter flow restricted to 25 gpm and 

assuming the 3,000 gallon baffled basin has a short-circuiting factor of 0.75, the contact 

time will be 90 minutes. A tracer study will be completed within six months of plant start 